

分析报告单



20190104

Q/GHKJ 242-2017

-

-

2019-01-04

检 验 项 目	分析纯	化学纯	检验结果
		1.0%	1.0%
		15%	15%
(Cl)		0.035%	0.035%
(CO ₃)			
(Fe)		0.06%	0.06%
(As)		0.0002%	0.0002%
(Pb)		0.001%	0.001%